
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly 
competitive prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships 
with certified factories across China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. 
Contact us today to discover how we can add value to your operations.

Sandvik CJ612 JM1211 Jaw Crusher parts list
Part Number Description Weight Packing
400.1575-901 Pin

855.0017-00 Locking ring

53-366-419-506 Retraction rod

127.0006-27 Spring 47.88kg

840.0069-00 Screw M6S 16×55 www.LulanPanda.com

847.0016-00 Washer BRB 17×30

845.0215-00 Self-locking nut M16

402.4300-00 Spring guide

402.4301-00 Pressure plate

845.0322-00 Nut M6M M42

847.0024-00 Washer SRB 44×80

906.0410-00 Jack

402.3333-01 Spring guide

908.0408-00 Hydraulic cylinder

402.3936-00 Protective cover

402.4583-00 Guard

840.0069-00 Screw M6S 16×55

847.0016-00 Washer BRB 17×30

845.0215-00 Self-locking nut M16

908.0466-00 Gasket kit for hydraulic cylinder 110/70

402.4608-01 Toggle plate L=765 611.1kg

400.2174-001 Toggle seat holder

400.1680-001 Toggle seat, upper

400.1680-001 Toggle seat, lower

402.4311-01 Clamping bar

402.4312-01 Dust curtain

840.0045-00 Screw M6S 12×30

847.0147-00 Washer BRB 13×24

840.0054-00 Screw M6S 12×80

847.0147-00 Washer BRB 13×24 www.LulanPanda.com

400.2178-901 Side block, right hand side

400.2178-901 Side block, left hand side

53-174-776-500
Swing jaw assembly,Including bearing housings and eccentric shaft but 

excluding fly-wheels

402.4248-00 Jaw

868.0482-00 Roller bearing,Outer bearing

868.0484-00 Withdrawal sleeve AOH

402.4245-00 Labyrinth cover

840.0077-00 Screw M6S 20×50

847.0132-00 Washer BRB 21×36

402.7392-01 Labyrinth ring

873.0904-00 V-ring V-350A

402.3894-01 Key

53-267-179-003 Eccentric shaft

845.0182-00 Shaft nut HM 56T TR 280×4

847.0102-00 Tab washer 280 MB 56
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402.4264-01 Key

53-467-156-000 Spacer ring

845.0170-00 Shaft nut HM 44T 220×4

847.0098-00 Tab washer 220 MB 44

402.4263-00 Cover

840.0044-00 Screw M6S 12×25

847.0147-00 Washer BRB 13×24

402.7391-01 Labyrinth ring

873.0904-00 V-ring V-350A

868.0483-00 Roller bearing,Inner bearing

402.7389-00 Labyrinth cover

873.0040-00 Seals O-ring Rubber String D3

840.0077-00 Screw M6S 20×50

847.0132-00 Washer BRB 21×36

402.7388-01 Labyrinth ring

873.0904-00 V-ring V-350A

400.0303-001 D=1865,Flywheel flat

400.0303-002 D=1865,Flywheel 8×5V

400.0303-003 D=1865,Flywheel 7×8V

400.0303-004 D=1865,Flywheel 8×SPC

402.4490-01 T=10,Counterweight

840.0079-00 Screw M6S 20×70

847.0165-00 Washer TBRB 21×36

400.0751-001 D=1600,Flywheel flat

400.0751-002 D=1600,Flywheel 10×SPC

400.0751-003 D=1600,Flywheel 8×8V

402.4484-01 T=15,Counterweight

840.0532-00 Screw M6S 20×110

847.0165-00 Washer TBRB 21×36

400.2500-001 Bearing housing,Non-locating bearing

400-2492-001 Protection flange

400.2491-001 Bearing housing,Locating bearing

400-2492-001 Protection flange

840.1189-00 Screw M6S 42×3×160

845.0397-00 Nut M6M M42×3

847.0312-00 Washer BRB 43×80

53-373-766-000 Twin nut M42

53-267-179-003 Eccentric Shaft

400.1675-001 Toggle seat

10-214-523-000 L=600,Toggle plate

400.0707-001 Toggle seat retainer

840.0046-00 Screw M6S 12×35

847.0012-00 Washer BRB 13×22

400.0282-901 Cylinder bracket

840.0672-00 Screw M6S 24×100

847.0124-00 Washer BRB 25×45

845.0387-00 Self locking nut M24

400.0285-001 Spacer ring

400.0284-001 Pin

855.0014-00 Retaining ring SgA

400.0630-001 Guide plate

400.0630-002 Guide plate

841.0039-00 Screw MC6S 20×60 www.LulanPanda.com

847.0165-00 Washer TBRB 21×36

400.2182-001 Upper wedge

400.2183-001 Lower wedge

400.0284-002 Pin

855.0014-00 Retaining ring SgA

908.0465-00 Hydraulic cylinder

972.1343-00 380-415/660-690 V,Motor 160 kW, 6 poles,IE2 Multi-voltage

972.1373-00 525-550 V

972.1353-00 460 V,Motor 160 kW, 6 poles,NEMA Premium efficiency

972.1363-00 575 V

972.1343-00 440-460 V,IE2, Multi-voltage

875.0318-00 V-Belt SPC 10600 www.LulanPanda.com

879.0435-00 V-Belt Pulley 400 MGT100 8×SPC

869.0236-00 Bushing MGT NR 100 Di 100

875.0199-00 V-Belt 8V 4250

879.0654-00 V-Belt Pulley QD Dy16" 7×8V

869.0350-00 Bushing QD J100 mm Di 100 mm

875.0199-00 V-Belt 8V 4250

879.0655-00 V-Belt Pulley QD Dy13.2" 7×8V

869.0350-00 Bushing QD J100 mm Di 100 mm

875.0318-00 V-Belt SPC 10600 www.LulanPanda.com

879.0433-00 V-Belt Pulley 335 MGT100 8×SPC

869.0236-00 Bushing MGT NR 100 Di 100

400.3093-001 Stop block
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400.3098-001 Iron felt,Foot

400.3099-001 Iron felt,Footlist

400.0487-901 Tools list kit

442.9476-00 Tool Box

402.4452-00 Gauge for CSS

402.4480-00 Lifting Tool

920.0110-00 Slugging Wrench 65

920.0201-00 Socket Wrench 65 L=135

920.0070-00 Open-ended Spanner 65

920.0109-00 Slugging Wrench 55

920.0243-00 Combination Wrench 55

400.0578-001 Tool List

126.0383-001 Risk of crushing

126.0385-001 Warning sign read manual

126.0386-001 Do not remove guards

126.0408-001 Sign product name

126.0445-001 SANDVIK logotype silver 140×385

126.5007-01 Identification plate

885.0250-00 Sign to mark centre of gravity

885.0261-00 Lift here/ Secure here

885.0267-00 Warning sign Danger

650.0094-33 Hydraulic hose SAE 100 R2AT R1/4×3000

400.3127-901
With motor 380-415/ 660-690 V, 50 Hz, 440-460 V, 60 Hz,Hydraulic 

aggregate,See section,11a Hydraulic aggregate Alt. (automatic)

400.3128-901 With motor 525-550 V, 50 Hz

400.3295-901 With motor 460 V, 60 Hz

400.3296-901 With motor 575 V, 60 Hz

400.3297-901 With motor 380 V, 60 Hz

190.4507-00 Control box K1-L3

190.4505-00 Control box/electrical cabinet K1-L1

190.4506-00 Push button box K1-L2

923.0534-00 Level glass FSA 176-2.X/-/12

873.1525-00 Gasket PTD-250

906.0607-00 Pump G2/4ccm

930.0379-00 Shaft coupling

972.1467-00
380-415/ 660-690 V, 50 Hz 440-460 V 60 Hz,Motor IEC, 4 poles, 3 kW,IE2 

Multi-voltage

972.1468-00 525-550 V, 50 Hz,IE2

972.1469-00 460 V, 60 Hz,NEMA Premium efficiency

972.1470-00 575 V, 60 Hz,NEMA Premium efficiency

972.1471-00 380 V, 60 Hz,High efficiency, Brazil

P10032 Hydraulic valve block,11b Hydraulic block P10032-

HYFB03 Hydraulic valve block,11c Hydraulic block HYFB03

900.1098-00 Valve RS08

984.1576-00 Pressure transmitter EDS

902.1099-00 Valve

902.0914-00 Magntic coil 24DG

841.0625-00 Screw MC6S-M10x120 12.9 ZP

902.1100-00 Valve pressure reducing

902.1097-00 Valve WS08W www.LulanPanda.com

873.1522-00 Gasket HYFB03-60

912.0324-00 Clogging indicator VR 2 E.0/-V

912.3027-00 Filter element 0075 R 010BN3HC

912.0323-00 Lid RFM 75/165/185/-Lock W1

923.0533-00 Pressure gauge 0-250 bar (0-3625 psi)

902.1094-00 Pressure relief valve DB12

912.0325-00 Breath filter BF P 3 G 10 W

873.1527-00 O-ring 32x2.5 Nitril IRH70 IRH
902.1095-00 Check valve RV 10

873.1528-00 O-ring 25x2.5 Nitril 70 IRH
873.1526-00 O-ring 21x21.5 Nitril 70 IRH
400.3175-901 Valve block As.

841.0277-00 Screw MC6S M12x80 ZP

873.0385-00 Tredo no. 20 3/4”

900.2642-00 Adapter G3/4BxG1/4B

400.3176-001 Hydraulic hose SAE100R2AT 1/4”

843.1630-00 Welded screw M8x45 A2 stainless

845.0205-00 Locking nut M8 8 ZP PT.

847.0012-00 Washer BRB 8.4x16 ZP

900.2647-00 Cover plate DS/GD-2

900.2649-00 Clamp DSLK 15 PP

900.2648-00 Clamp SLK 15 PP

900.2269-00 Cover plate DP2

840.0017-00 Screws M6S 6x60 8.8 ISO 4014

847.0164-00 Washer BRB 6.4x12 HB200 ISO 7089

845.0217-00 Nut lock ISO 7040 M6 8 FZB

900.0652-00 Adapter G 1/4 BxG 1/4 B
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900.1938-00 Cap G 1/4

873.0382-00 Seal ring Tredo 14

900.1903-00 Swivel branch tee adapter 1/4” BxG 1/4”

400.1984-001 Hydraulic hose SAE 100R2AT 1/4”

400.1409-001 Hydraulic hose SAE 100R2AT 1/4”

900.1538-00 Elbow adapter G 1/4 BxG 1/4

400.3088-901
Optional,Hydraulic adjustment equipment,See section,11a Hydraulic aggregate 

Alt. (automatic)

4-073-3-12 Oil reservoir

5-226-3-12 Cover

211030000 Level gauge

62630000 Air breather

00M4502 Pump

2204-0031 Electric motor

1711115 Bellhousing

1710514 Shaft coupling

A2-17551 Manifold block

H304071 Return filter

H306822 Indicator

906.0503-00 Hydraulic unit

900.2579-00 Clamp 215/15 P-DS/GD2

873.0382-00 Seal Tredo 14

900.0652-00 Adapter G 1/4 BxG 1/4 B

650.0094-08 Hydraulic hose SAE 100 R2AT R1/ 4”x500

900.0645-00 Adapter G 3/8 BxG 1/4 B

650.0094-34 Hydraulic hose SAE 100 R2AT R1/ 4”x3200

843.1575-00 Stud weld M8x45

845.0205-00 Nut lock ISO 7040 M8 8 FZB

900.1903-00 Swivel branch tee adapter 1/4”

900.0208-00 Plug 1/4 ISO49 T8 FZV

400.1606-901 Hose connections

400.1610-901 Progressive feeder

400.1600-903 Attachment bracket

904.0803-00 Hose D6 high pressure

904.0803-00 Hose D6 high pressure

904.0803-00 Hose D6 high pressure

964.2883-00 Tube stub D6

964.2884-00 Clamp double

914.0222-00 alt to 8,Fitting D6 R1/4"

914.0223-00 Fitting D6 R3/8"

964.2885-00 alt to 6,Tube stub 90° D6

914.0224-00 Fitting D6 M10x1 Tap

964.2886-00 Clamp

902.1068-00 Manifold block,Fit hole at item 12* to screw M8

841.0222-00 Screw MC6S 6x30 8.8 FZB

900.2980-00 Elbow 90° M10x1 Tap

900.2981-00 Nipple 1/8" ND-208

843.1630-00 Welded screw M8x45 A2 stainless

847.0012-00 Washer BRB 8.4x16 HB 200 ISO 7089

845.0525-00 Locking nut M8 8 ZP Pt

873.0382-00 alt to 21,Seal ring Tredo 14

900.2990-00 alt to 19,Sleeve D6

902.1070-00 Progressive feeder VPKM-3

902.1069-00 Check valve VPKM-RV Pt.

900.2982-00 Elbow fitting M10x1

841.0224-00 Screw MC6S M6x40 8.8 zincpl Pt.

914.0212-00 Lubrication pump

914.0213-00 Hose kit www.LulanPanda.com

MA0604030 Electrical cabinet

984.1518-00 Sensor Inductive

984.1584-00 Cable pur 4x0.25, 5m straight M12

KFGS3-5+924 Lubrication pump

914.0215-00 Pump element - spare part

914.0216-00 Pressure limiting valve - spare part

900.3051-00 Connector piece M14x1.5-M10x1 =30

845.0441-00 Nut ML6M M14 4ZP,ISO 4035

914.0224-00 Fitting D6 M10x1 Tap.

900.2990-00 Sleeve D6

900.3050-00 Tube stud D6 L=20

900.3054-00 Tube stud 90° D6

900.3052-00 Tube stud D6 L=30

402.4570-00 Retaining bar fixed 133.35kg 1220mm * 155mm * 252mm

402.4607-01 Toggle plate,L=815 493.5kg 1170mm * 855mm * 165mm

402.2320-00 Tensioning strip www.LulanPanda.com 313.95kg

400.2266-001 coarse corrugated(cc) 3012.45kg 2294mm * 1216mm * 305mm

400.0443-001 Coarse corrugated(cc) 2638.65kg 2294mm * 1125mm * 288mm

400.0426 heavy duty(HD)E 1711.5kg
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400.0427 heavy duty(HD)M www.LulanPanda.com 497.7kg

400.0423 heavy duty(HD)E 1018.5kg

400.0424 heavy duty(HD)M 477.75kg

400.0440-001 Stationary jaw plate Wide wave(ww)E 1292.55kg

400.0442-001 Stationary Jaw Plate Middle Wide wave(ww)M 464.1kg

400.0438 Wide wave(ww)E 971.25kg

400.0439 Wide wave(ww)M 505.05kg

402.4239-01 cheek plate, upper 495.6kg

402.4635-01 cheek plate, lower 267.75kg

840.1052-00 SCREW M6S 36 X 220

402.4270-01 TOGGLE SEAT HOLDER

402.4269-01 TOGGLE SEAT, UPPER and LOWER

400.0444-002 Coarse Corrugated(cc) 3012.45kg 2294mm * 1216mm * 305mm

400.0444-001 Coarse Corrugated(cc) 3012.45kg 2294mm * 1216mm * 305mm

400.2266-002 Coarse Corrugated(cc) 3012.45kg 2294mm * 1216mm * 305mm

400.0443-002 Coarse Corrugated(cc) 2638.65kg 2294mm * 1125mm * 288mm

402.4250-00 Deflector plate

402.4258-00 JAW PLATE SUPT STRIP

402.4240-01 Sandvik JM1211_CJ612 Cheek plate

400.0440-002 Stationary jaw plate Wide wave(ww)E 1292.55kg

400.0442-002 Stationary Jaw Plate Middle Wide wave(ww)M 464.1kg
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